SITE PLAN SHEETNO. 1/4

6.00 M Wide Road

SITE PLAN (Scale - 1:200)

79.90(SB) . SITE PLAN
- | PLAN SHOWING THE PROPOSED CONSTRUCTION OF
| STILT FLOOR + 3 FLOORS (HEIGHT —12.33M) HIGHER
SECONDARY SCHOOL BUILDING AT S.NO.191/1, 191/2,
. | 191/3, 191/4, 191/5, 191/6, 191/7 & 191/8 OF KARAPAKKAM
B o | ) VILLAGE WITHIN THE LIMITS OF GREATER CHENNAI
T ———— — , L L L s | ’ _ y CORPORATION
i e A A A A A A A A A A A A A A A A A A A A A A A A A A | rosto sire
i A A A A N N N N Y N Y Y Y Y Y Y Y Y A A Y Y A Y Y Y Y A Y N N A A A A AN g 2
Pt - | o
A Y Y Y Y A Y Y N Y A Y Y A Y A Y Y A Y A N Y A Y Y A Y A N Y A Y A A Y § ; A) AREA STATEMENT Sam
A Y A Y Y A Y Y N Y A Y Y A Y A N Y A Y A N Y N Y Y A Y A N Y Y Y Y N A Y | 24'0" WIDE_ROAD § AREA AS PER PATTA 19770.00
A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A/ | 5 QEEQQ@EEEESESI\FASETFS. 1277888
770.
A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A | LEAST SITE EXTENT CONSIDERED FORFSI | o
v v s s s v s s s s v s s s v 7 s / / / / / / / / / / / / / / / / / / / / / ‘ ISKCON COMPUTATION )
A Y A Y Y A Y Y N Y A Y Y A Y A N Y A Y A N Y N Y Y A Y A N Y Y Y Y N A Y | CHENNAI STREET ALIGNMENT/ ROAD WIDENING/LINK ROAD 12932
A%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%% | OSR AREA 1976.65
A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A | SR — ToE T AREA e
A A A A A A A A A A A A A A A A A A A A\ X R A A A A A A A A A A A A A A : S : COVERAGE AREA (PERCENTAGE %) NA
A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A B ; o) PARKING STATEMENT
AN A Y A A Y Y A Y Y Y A Y A A A Y A AN Y A A N Y A A Y Y A A Y A A Y A A A A/ AN \! g VEHICLE REQUIRED PROVIDED
A A A Y Y A A Y N A Y Y N A N Y N A Y Y N A Y Y N A Y Y A A Y N A N Y N A A Y é_ KALAINGAR KARUUNANIDHI SALAI 3 IC_:iI;RY 3(2) 0
Q! 41
A Y A Y Y N Y A N Y A Y Y N Y A Y Y A Y A N Y A Y Y N Y A N Y N Y A N Y A A /Y 3 TWO WHEELER 64 82
A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A/ KEY PLAN ¥ CYCLE 320 400
J%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%
A A A Y Y N A Y N N Y Y N A N Y N A Y Y N A Y Y N A Y Y A A Y N A N Y N A A Y NTS
‘;,,,,,77777777777777777777777777777777777 ‘4 / / / / / / / / / // % %\ \
——— [ ——————7048COP) — \
| e I Location plan (Taken as per User Inputs)
| BUILDING WISE FSI STATEMENT
| FSI AREA TOTAL
| BUILDING NO OF SAME BUILDIN DU
‘ COMM. RESI. IND. INST. FSI AREA
| BUILDING-1 ...) 0.00 0.00 0.00 8192.97 0 8192.97
| Total 0.00 0.00 0.00 | 8192.97 0 8192.97
;‘ FLOOR WISE FSI STATEMENT: BUILDING (SCHOOL)
| FSI AREA TOTAL
| FLOORS DU
| COMM. RESI. IND. INST. FSI AREA
| STILT PARKING FLOOR 0.00 0.00 0.00 0.00 0 0.00
| FIRST FLOOR 0.00 0.00 0.00 | 2730.99 0 2730.99
| SECOND FLOOR 0.00 0.00 0.00 | 2730.99 0 2730.99
| THIRD FLOOR 0.00 0.00 0.00 | 2730.99 0 2730.99
| Terrace 0.00 0.00 0.00 0.00 0 0.00
| Total 0.00 0.00 0.00 8192.97 0 8192.97
-EPERPORATED SLAB 1.5" THICK
| T m——mm) _—S|LT ARRESTER
g 8 TN-RIVER SAND
| © L._BRICK WORK FOR
| * SUPPORTING SLAB
| | PEBBLE/BROCKEN BRICKS
‘ Rain Water Pipe
‘J \SILT ARRESTER
| ©
| ©
w Gate Gutter ﬂ_
“‘ Gate Gutter JL
| Proposed Rain Water Harvesting System , _
| Provided as per CBR Norms Drawing No:3A  Percolation Pit
| Not To Scale
! ‘\ \ s j:j - RCC SIE-F r Man holc
| . J——
o J g = A A
ONEWAY DRIVEWAY ) g Al e e
| N Plan ZI STy
‘ %E, Details of Rain Water L_ P.(;j.f?l.l'l.4.8
| @ & Sullage Water Sump Sand filling
. o ) SECTION A-A
0.23 4.54 0,23 RCC Slab I | rhfan hO]C
J . A A §
Plan — e N
Details of Pro Sunﬁ or Drinking Water L Sand filling
SECTION A-A
B. Plllar MS Gate C Wall
X I—! I I ‘
Plan
[ 7 (}\ i 3 L
. 7
| oo | A 10.00M Wide Gate —
b ] 7.5CM HT. Dwarf Wall
l}‘(gﬁ%m ,,{ ELEVATION
ilding Height %\, = 1
) l :
S Plante _ % Ekinel
L J GL TT GL
ANAN /RN
~—— 500 o 2 M Plinth beam
< B g@(/)%rg@ / 4.5" (11 CI\/I) TH 2
L mmMmcC/C - v ©
1| Gomas  BRICKWALL
— Pcc 1:4:8 ’ ’
j HN 100mm thick
I ; SomE i Sand filling A - L L -
o s 15ommthick ~ P.C.C. 1:4:8 L7777 &
SECTION Sand filling — .-~
) - Section
951, 5}
DETAIL ‘6F COEOMNTFOOTING Dwarf Wall Details
PLAN
6.00
‘\ HEAT RADIATION FROM SUN
L APPROVAL CONDITION
T SOLAR SYSTEM
é L 17,1;:{\/:3\/\/\,7777——_?‘77********* 7777777777777777777777777777777777777 77777777777777777777777—\"’j{'
§ —— 7 7 J 7777707WI71\]7(17M7T777 - 777 77777777777777/ / - B - B B o B o :: : i )‘;o)\
\i W ey S f - : S 2
- -—-—t0 - OO R - _ » -
e R Stgftaturé ROt Verified %>

C Bhidithhy BighRE B
Assistant Planner:
Sign Date: 08/10/20B A
Letter No. : CMDA/PP/

MAR M.S

Approval Date : 08/10/2

Applicants ( Owner / Developer / Power of Attorney )

This Planning Permission issued under
New Rule TNCDBR, 2019 is subject

to final outcome of the W.P.

(MD) No.8948 of 2019 and WMP (MD)
Nos. 6912 & 6913 of 2019.

Signature rified
Digitally Signed by;
Registered EngineerfGrade I:

S.ATHIYAMAN
Sign Date: 08/04/@3 11:51:27 AM

Permit No. : OL-0044D'

For (Deputy Planner / Chief Planner / Member-Secretary)

High Rise Building / Non High Rise Building
This Approval is valid only after building Permit is issued by the concerned Local Body.

QR
CODE

ARCH_E (36.00_x 48.00 Inches)

This is a system generated drawing as per the soft copy submitted by the Architect/ License Engineer



AutoCAD SHX Text
SW

AutoCAD SHX Text
W

AutoCAD SHX Text
NW

AutoCAD SHX Text
SE

AutoCAD SHX Text
E

AutoCAD SHX Text
NE

AutoCAD SHX Text
S

AutoCAD SHX Text
N


BUCKINGHAM CANAL

11.0 M Wide Road

As Per Site 79.90m

RZ LINE

As Per FMB 200.20

As Per Site 208.13

6.00

¢ €T MS Idd SV

81.07

ONEWAY DRIVEWAY 3.00M

W
@
N
&

FLOOR NAME SHEETNO. 2/4

FLOOR NAME

CORPORATION

PLAN SHOWING THE PROPOSED CONSTRUCTION OF
STILT FLOOR + 3 FLOORS (HEIGHT —-12.33M) HIGHER
SECONDARY SCHOOL BUILDING AT S.NO.191/1, 191/2,
191/3, 191/4, 191/5, 191/6, 191/7 & 191/8 OF KARAPAKKAM
VILLAGE WITHIN THE LIMITS OF GREATER CHENNAI

STP TANKS AND PUMP ROOM PLAN

PLINTH BEAM
60
03 4.80 R UFTWT TANK -36
] UFTWT TANK -36 PUMP ROOM KLD LD-4.0M 40
KLD LD-4.0M
1.0:
STP BOTTOM LEVEL —_ e — —_— e — S TF‘_QTTi’\ _r EL
C_ 1
PUMP ROOM DRAIN
COLLECTI PIT
SIZE-1.50Mx1.5Mx1.5M DEPTH
SECTION-AA
SECTION-BB
_____________ \lHj______ 'AHT_______ MH — MH MH
¥ ¥ ' ¥ I 1
050 050 0.50 estsie
4 — ‘ R —— [
T T T T SHT- 4.50
UFTWT TANK TWT TANK -80 KLD LD-4.0M 20KLD EQ TANK -
36 KLD DCT TANK -40 KLD SBR TANK - LD-4M 60 KLD LD-3M
LD-4.0M LD-2.5M 75 KLD LD-4M
LIST OF MECHANICAL UNITS :- STP & UF
SECTION-CC SNO [MARKS | DESCRIPTION
1 BS BAR SCREEN
LT oRe L 2 | RSTP | RAW SEWAGE TRANSFER PUMP
D 3 | AB AIR BLOWER
DN upP
= = e 4 | RSP | RETURN SLUDGE PUMP
1 5 | sp SCREW PUMP
: 6 | CR CENTRIFUGE
— 7 | FFP FILTER FEED PUMP
o 8 | PSF PRESSURE SAND FILTER
s |
I 4
— [ [ ——— S8 9 | ACF | ACTIVATED CARBON FILTER
= 10 | CDS | CHLORINE DOSING SYSTEM
r\\ | 11 | UFFP | UFFEEDPUMP
7 |
- 50— 12 | urF ULTRA FILTRATION
o TETYey -
- ko o o i o o ;b3 13 | CAU | CAUSTIC DOSING SYSTEM
2 T -
- m ’ 2 (A ' of 14 | HCL | HCLDOSING SYSTEM
P Lzt y W oo 15 | UFBP | UF BACKWASH PUMP
9 PUMP ROOWEF ACF b
| I:l 21.80X3.95 I:l
| [I [I I] |
. LAYOUT - SEWAGE TREATMENT PLANT - 100 KLD SBR
|UFTV\/T TANK - N
36 KLD B g LIST OF TANKS
.LD-4.0M SP ——
I N I [ E R N N N R I A ,__T SNO [ DENO. | DESCRIPTION
o 1 |Bsc BAR SCREEN CHAMBER
BB TWT TANK -80 KLD LD-4.0M DCT TANK -40 KLD SBR TANK - z s EQ TANK - 4.00
R LD-2.5M 75 KLD LD-4M g ;,r 60 KLD LD-3M . 2 EQT EQUALIZATION TANK
: = 3
: » | 3 [sBr SEQUENTIAL BATCHREACTOR
: I 4 | pct DECANTER TANK
[ PO '] '] '] 'l
‘ .............. oy 3 EE: 3 2 = = } 5 | SHT SLUDGE HOLDING TANK

6 | TWT TREATED WATER TANK

UFTWT | UF TREATED WATER TANK

63.08

6.00

19.96

| 6.00

8823

5.18

HANDICAPPED [ANDRAL

4411
3.66

(i

V.

.9D|H

828

72.0
19.96

fGARPED HANDR
3 LIFT1
1.83x1.83

792

6.93

| TR RT AT

e

| i

} A 74

—

&
——yiir—

(=4
8|l

7933

8:23

16-4616.46 |

8.00 I |

6996

159

6.00

‘Ib!b

99—

5.18

3.66

411

TANDICAPPED [ANDRAR

16.46

6.00

149
19:86

6:10

[
prewsump for Drirychﬁ;

I |
| waterhermitically !
: scienti.ﬁc’ﬁly\closed !
| _500x3.00x 300_ |

II Eﬂml\xmp for roof 1o
. ~

fam _water‘hﬂtjrﬁtically

| scientifically~¢c]osed

‘é/{.oo X 3.00 x 3:6Q,

-

I
|
|
I
|
|

> -~
| Pro:sump for Sullage

| water hermitic 'cglly

|
|
! smentlﬁcﬁﬁ}closed ||
|

L;mi 3.00 x 3.00.

2489

os
os

28
os

os
os

1.50

28
os

os
os

28
o8

os
os

28
os

os
os

os
os

28
o8

os
os

28
os

os
os

28
os

os
os

28
os

28
os

os
os

28
os

28
os

os
os

28
os

os
os

28
os

28
os

os
os

28
o8

os
os

28
os

os
os

28
os

os
os

28
os

28
os

os

os
JAO |AO |AD |AD |AD |AD |AD JAD |AD |AD |AD |JAD |AD JAD |AO JAD |AD |AD JAD |AD |AD JAD |AO |AD |JAD JAD |AD JAD JAD |AD |AD |AD JAD JAD |AD |AD |AD |AD JAD |AD JAD |AD JAD |AD |AD JAD JAD JAD JAD JAO
JAO |AO |AD |AD |AD |AD |AD JAD |AD |AD |AD |JAD |AD |JAD |AO JAD |AD |AD JAD |AD |AD JAO |AO |AD AD JAD |AD JAD JAD |AO |AD |AD JAD JAD |AD JAD |AD |AD JAD |AD JAD |AD JAD |AD |JAD JAD JAD JAD JAD JAO
JAO |AO |AD |AD |AD |AD |AD JAD |AD |AD |AD |AD |JAD JAD |AO JAD |AD |AD JAD |AD |AD JAD |AO |AD JAD JAD |AD JAD JAD |AO |AD |AD JAD JAD |AD JAD |AD |AD JAD |AD JAD |AD JAD |AD |AD JAD JAD JAD JAD JAO
JAO |AO |AD |AD |AD |AD |AD JAD |AD |AD |AD |AD |JAD JAD |AD JAO |AD |AD JAD |AD |AD JAD |AO |AD |JAD JAD |AD JAD JAD |AO |AD |AD JAD JAD |AD JAO |AD |AD JAD |AD JAD JAD JAD |AD |AD JAD JAD JAD |AD JAO

=2}
N

84

8.00 1

7.93

93

683

TIANTITC APPED HANLRATL

N

i

4420 ——]

F92 7.92

PosH

PosH

O |AD |AD |AO |AO |AD |AD |AD JAD |AD JAD |AD |AD |AD |AD |AD |AD JAO JAO |AD |AD |AD |AD |AD JAD |AD |AD |AD |AD[|AD |AD JAOD JAD |AD |AD |AD
O |AD |AD |AO |AO |AD |AD |AD |JAD |AD JAD |AOD |AD |AD |AD |AD |AD JAO JAD |AD |AD |AD |AD |AD JAOD |AD |AD |AD |AD[|AD |AD JAOD JAD |AD |AD |AD
O |AD |AD |AD |AD |AD |AD |AD JAD |AD JAD |AOD |AD |AD |AD |AD |AD |AO JAO |AD |AD |AD |AD |AD JAD |AO |AD |AD |AD[|AD |AD JAOD |AOD |AD |AD |AD

O |AD |AD JAD |AD |AD |AD |AD JAD |AD JAD |AD |AD |AD |AD |AD |AD |AO JAD |AD |AD |AD |AD |AD JAD |AO |AD |AD |AD[|AD |AD JAOD |AD |AD |AD |AD

64.55

P

H

HCP

HCP

19.08

HCP

26.72

PosH

JAO |AO |AD |JAD |AD |AD JAD JAO |AD |AD |AD |JAD JAD JAD
JAO |AO |AD |JAD |AD |AD JAD JAO |AD |AD |AD JAD JAD JAD
JAO |AO |JAD |JAD |AD |AD JAD JAO |AD |AD |AD |JAD JAD JAD

JAO |AO |JAD |JAD |AD |AD JAD JAD |AD |AD |AD JAD JAD JAD

CcP

CcP

CcP

CcP

CcP

CcP

1Z3.60

As Per Site 124.60m

09

As Per FMB 124.60

6.00 M Wide Road

SITE CUM STILT FLOOR PLAN scALE- 1:200

APPROVAL CONDITION

SCALE  1:100 =

APPROVED

SUBJECT TO THE CONDITIONS MENTIONED IN THIS OFFICE

Applicants ( Owner / Developer / Power of Attorney )

This Planning Pe

rmission issued under

New Rule TNCDBR, 2019 is subject

to final outcome

of the W.P.

(MD) No.8948 of 2019 and WMP (MD)

Nos. 6912 & 691

3 of 2019.

For (Deputy Planner / Chief Planner / Member-Secretary)

CHENNAI METROPOLITAN DEVELOPMENT AUTHORITY

High Rise Building / Non High Rise Building
This Approval is valid only after building Permit is issued by the concerned Local Body.

QR
CODE

ARCH_E (36.00_x 48.00 Inches)

This is a system generated drawing as per the soft copy submitted by the Architect/ License Engineer



AutoCAD SHX Text
19.08


FLOOR NAME SHEETNO. 3/4

FLOOR NAME

PLAN SHOWING THE PROPOSED CONSTRUCTION OF
STILT FLOOR + 3 FLOORS (HEIGHT —12.33M) HIGHER
SECONDARY SCHOOL BUILDING AT S.NO.191/1, 191/2,
191/3, 191/4, 191/5, 191/6, 191/7 & 191/8 OF KARAPAKKAM
VILLAGE WITHIN THE LIMITS OF GREATER CHENNAI

CORPORATION
L 16.57 : 16.57 ! 3.47 : 3.47 l— 1.29 — 8.23 ! 3.47 : 3.47 !
T r — — : S S e — — : = T = | = | r
L 16.57 ! 16.57 ! 3.47 ! 3.47 L— 1,29 — 8.23 ! 3.47 ! 3.47 I I I 5.42 N | I
—— — (W ¥l Al _ o~ 4
: o — T W : ¥ : : ¥ : ¥ : HY we
— ——1 Y — - 0 2
! C | 2.35 4
- ) L g
wc B! JI o
: - 8 we |
£ Q9 H —
A I} & g | —23% il
| e Tal! Ji
~ <
il o o M S we :
&« o Q CLASS ROOM < CLASS ROOM o BOYS TOILET 2.35
A I © © S ]
5 o | wc - 2 D1
g CLASS ROOM g CLASS ROOM o ] We Re
N T
8 BOYS TOILET in : 2% S
J S L ™
N WC = 1.21 1
C &
P — .
g = © - I
5 - %ﬂc TOIA
z
£
a I 8.00 8.00 6.63 1.25 o
I} S D \ALd \ALd D D \ALd \ALd D D